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1. Recommendations for diagnosis of IDA in adolescent girls (10-19 y) 

 

1.1. All adolescent girls should be screened for iron deficiency anemia, with 

hemoglobin as primary screening test. (Grade A; Level 3) 

1.2. A trial of oral iron (60mg/day) for 2 weeks along with deworming 

(albendazole 400 mg) is recommended in adolescent girls with mild to 

moderate anemia (hemoglobin range 8-12 g/dL) before considering further 

tests. (Grade A; Level 2) 

1.3. Further investigations are warranted if patients do not respond to the trial of 

oral iron (rise in hemoglobin of at least 1 gm/dL over two weeks). The initial 

investigations are complete blood count with peripheral smear, red blood cell 

indices (mean corpuscular volume, mean corpuscular hemoglobin, and mean 

corpuscular hemoglobin concentration), and reticulocyte count. (Grade A; 

Level 4)  

1.4. In case of the microcytic and hypochromic type of anemia (low mean 

corpuscular volume), serum Ferritin and C-reactive protein should be done to 

differentiate iron deficiency anemia from thalassemia trait and anemia of 

chronic disease. Hemoglobin electrophoresis should be performed if the 

facility is available to rule out. (Grade A; Level 2)    

1.5. The diagnosis of iron deficiency may further be confirmed by tests like total 

iron binding capacity, serum iron, transferrin saturation, soluble transferrin 

receptors, zinc proto porphyrin, and erythrocyte protoporphyrin in settings 

with adequate resources. These measurements may be helpful adjuncts to 

differentiate IDA from anemia of chronic disease. (Grade B; Level 3)  

 

 

 

 

 

 

 

 

 



 

 

 

 

2. Recommendations for prevention and treatment of IDA amongst adolescent girls 

2.1 Education regarding iron and vitamin C rich diet with due encouragement 

for their simultaneous consumption should be given to adolescent girls to 

prevent iron deficiency. Refer to Table 7 for foods high in iron. (Grade A; 

Level 1)  

2.2 Weekly supplementation of 100 mg elemental iron along with 500µg folic 

acid for 52 weeks  in a year  and deworming (albendazole 400mg ) every 

6 months is recommended to prevent IDA  (Grade A; Level 3) 

2.3 Lower dose formulations for prevention : 20 mg-30mg elemental iron 

daily with 500µg folic acid along with deworming is suggested as an 

alternative for for prevention of , to ensure better compliance   (Grade B; 

Level 4) 

2.4 In adolescent girls who have mild to moderate anemia and respond to oral 

iron, it is recommended to continue the treatment for at least 3 months 

after the normalization of hemoglobin. (Grade A; Level 3)  

2.5 It is recommended to assess Hb approximately 6 months after successful 

treatment of IDA. Patients should be counseled regarding dietary 

modifications and prophylactic iron therapy to prevent recurrence. (Grade 

B; Level 4) 

2.6 In patients who are intolerant to oral iron or are non-compliant, 

intravenous iron is recommended after ruling out hemoglobinopathy. 

(Grade A; Level 3)   

2.7 In severely anemic adolescents girls (hemoglobin ≤ 4 g/dL), blood 

transfusion is recommended.  (Grade A; Level 4)  

2.8 Excessive menstrual blood loss which is common in adolescent age 

group, should be identified and effectively managed. (Grade A; Level 4)  

 

 

 


